Appendix 4.1.1A. Drinking Water Infrastructure




NWS

Appendix 4.1.1(a) Description of Proposed Drinking Water Infrastructure

Drinking Water
Infrastructure

Description

Bulk Water

Supply
Connection Point

The bulk water supply for the Cobaki scheme is drinking water sourced from Tweed
Shire Council (TSC) under a bulk drinking water supply agreement.

A bulk drinking water connection point will be provided by TSC Located in Piggabeen
Road. Connection to the existing 375mm main will be by Leda Manorstead (LM).

The new 375mm rising main will run along Piggabeen Road and will be directional bored
under Cobaki Creek and terminate with a valve meter assembly at the Cobaki Parkway
and Sandy Road roundabout. On completion of the works and sign off by TSC the works
[...]
In discussions between Northern Water Solutions (NWS) at Council’'s Tweed offices
on 31 May 2016 NWS sought a letter from Council indicating that it was feasible for
Council to provide bulk water and receive treated wastewater from an operator,
licensed under the Water Industry Competition Act 2006, of water and sewerage
infrastructure at the Cobaki development.

On 21 July 2016 Council resolved to issue a letter to NWS advising NWS that it is
technically feasible for Council to provide bulk water and receive treated wastewater
from NWS for the Cobaki development, subject to:

1. Determining the impact on Council's infrastructure;
2. Developing an agreement which ensures Council is not disadvantaged; and
3.  Afurther resolution of Council approving the negotiated agreement.

It should be noted that to enable this to occur there is a need for additional Council
infrastructure to supply the bulk water and accept the treated wastewater from the
development.

The intent of this letter, as requested by Northern Water Solutions, is to inform the
Independent Pricing and Regulatory Tribunal that it is technically feasible for Council
to provide bulk water to and receive bulk wastewater from a licenced operator at the
Cobaki development. The letter is not a commitment to do so as any such
commitment would require a resolution of Council after consideration of a proposed
agreement between Northern Water Solutions and Tweed Shire Council.

If you have any enquiries in respect to this matter please contact Rob Siebert at
Tweed Shire Council at rsiebert@tweed.nsw.gov.au.

Yours faithfully

David Oxenham
DIRECTOR ENGINEERING

N W —




Appendix 4.1.1C. PFD Diagrams




RESIDENTIAL

NON-RESIDENTIAL /
COMMERCIAL

LOW PRESSURE
SEWER SYSTEM

» NN » » »

- -
REDUNDANCY
TANKS

» N M H» N H»»

r —_— -_— -_— -_— -_— -_— -_— -_— —_— -_— -_— _— 1
I I
i |
~ i I <
- m mg ' = EXXEEEE) libg
! I
SCREENING & BAGGING OFFSITE WASTE ! CHEMICAL STORAGE I SLUDGE WASTE OFFSITE WASTE
UNIT DISPOSAL (LANDFILL) [ & DOSING | TANK DISPOSAL (SLUDGE)
I
1 1 N
KK LEKKKK LKL I A
- oem -_—eem e Ew EE Em Ee EE Em Ew Ee s mw mw o mm o mm o mw o omwm ol ¥ A
" v I a WWTP BUILDING
I ; » NN » RAEIDDRNDNDN DN » N> N N» M : STAGE A
I v v 1 A " MODULES 2 & 3
I z ; [ : f - mm Em Em mm o mm mm Em g
I s . A A I
I ¥ ——— & A 1
| L =—— ¥ L < AT — P |
¥ A I b ——
2 I v L —
2 ;  INLET SCREEN ¥ ; I
2 : INLET BALANCE ANAEROBIC M ANoOXIC AERATION SUBMERGED A uv MBR PERMEATE |
A : TANK TANK 2 q TANK2 TANK 2 MEMBRANE TANK 2l  TREATMENT 2 TANK :
: | 2 : |
A I NADXEDEDDAEDNDNDDNDN N o . » M N N » I
I 1
2 < A
g 1 < < = 3 1
I ” ” » » e I
I e———— I
1 ANAEROBIC ANOXIC AERATION SUBMERGED uv !
I TANK 3 TANK 3 TANK 3 MEMBRANE TANK 3 TREATMENT 3 1
h o= o= == - EE EE EE N S SN BN S EE EN BEN GEN BEN GEN BEN BEN GEN BEN GEN BN BEN BN NN BN BN BEN BN BEN BN DEN BN DEN SEN BN NN BEN BEN BN NN BN MEm Em Em mm mm o mm o mm o mm o mm ol

KKK LLL KK KKK KK

OPEN SPACE
IRRIGATION

R CER I SO IR IR R SO (RO (R 4

RESIDENTIAL, NON RESIDENTIAL
& COMMERCIAL RE-USE

—

~ AS
)
L

OFFSITE REUSE

K€ RLEKLKLK KK KK LKL

KKK LK KKK KK KL KK KKK

CLASS A+ RECYCLED
DRINKING WATER

ADVANCED WASTEWATER
TREATMENT PLANT

LSRR R RO SR SR I I G S R <SR SR (IR I I IR O (R SRR SO O 4

STAGE A MODULES
STAGE C MODULES
STAGE D MODULES

LEGEND

2&3

8&9

K EKLLKKCKLXLKLLKLKKLCLLL LKL L LK

4&5,6&7

K KKKK KK KK

¥
¥
¥
¥
¥
¥
¥
¥
¥
¥
v
¥
¥

KK KLKKKL

« «

NOT FOR CONSTRUCTION

[FOR INFORMATION ONLY

|

DESCRIPTION

DATE

DRAWN

DESIGN

CHECK

|JAPPROVED]

ISSUED FOR INFORMATION

17-08-2016

cw

wWw

AW

ISSUED FOR INFORMATION

25-08-2016

cw

ww

AW

SCALES:

0

WGM Consulting ("WGM") DRAWN BY: C.W. DESIGN BY: WW

CLIENT: PROJECT:

WGM CONSULTING

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of

APPROVED BY:

5 10 20 30

the authorised recipient and this document may not be

used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

DO NOT SCALE FROM DRAWING

COBAKI ESTATE

PIGGABEEN ROAD
NSW

Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

WEW

CONSULTING

TWEED SHIRE COUNCIL

www.wgmconsulting.com.au

DRAWING TITLE:

WASTE WATER TREATMENT PLANT
PROCESS FLOW DIAGRAM 1A

W‘%Maoawo; J116 DRAWING No.: 0430 REV. C




PRIVATE WASTEWATER DRAINAGE SYSTEMS TO
AS3500 BY LICENSED DOMESTIC PLUMBER

COBAKI PROCESS FLOW DIAGRAM

STAGE A, C & D MBR WASTEWATER TREATMENT PLANT

IRRIGATION & DISCHARGE PUMPS

Membrane Bioreactor Peak Design Capacity 2.64MLD

OFFSITE DISPOSAL TO
APPROVED FACILITY USING
LICENSED WASTE TRANSPORT
CONTRACTOR

PERMEATE
TANK
2ML

A

! STAGE B
® ® @ @ @ @ RECYCLED WATER
HOME OWNER/ . . N ) 2 HOME OWNER/ OFFSITETO
BUILDER ! ! ! ! ! ! BUILDER DISPOSAL TO
APPROVED LANDFILL
FACILITY
A A
COUNCIL,
GRAVITY COLLECTION SYSTEMS EVAPORATIVE LANDSCAP/E
COOLER PERMEATE Ci NTRACTOR 69
~ N @ ‘ WWTP BUILDING || FEED WATER T STAGE A. (0-500 Lots)
= N = 1] } TO AWTP o] o CLASS A.
— T~ (02)f29(cH)  Badems b g8 STAGE B PO NS PP OPEN SPACE IRRIGATION AREAS
—M) —m™) T UNIT (M) | 52 STAGE B, C, D
- = ISING [ i o
— ‘ q CLASS A+
T | X
5 & e
- [ D
| LOW PRESSURE SEWERAGE S [ » d ANOXIC SUBMERGED MBRO ’ STAGEA. ;;ﬁ$é2§l@$;ré;
NETWORK — WELDED HDPE ‘ a > TANK MEMBRANE PE';'\AA,\EQTE
C — : INLET MIXER >
RT-002 | (A SCREEN 8
— - - o ;(:
" [emonl < A~ e
| $ ®e 3° s
= SAFETY - A
| ©) SHOWER (Fm) (FM) !
REDUNDANCY TANKS — STAGES A,C & D X 2 TRAINS TOTAL 2.64MLD - - TSC SPS PUMP STATION
;
- AT COBAKI PARKWAY & SANDY

WWTP BUILDING

ROAD ROUNDABOUT.

LOW PRESSURE SEWERAGE SYSTEM

- WASTEWATER WILL DRAIN THROUGH A GRAVITY SEWERAGE COLLECTION SYSTEMS TO A NUMBER OF
DUPLEX LOW PRESSURE SEWAGE PUMP STATIONS THAT SERVICE 1 TO 4 LOTS EACH.

- WASTEWATER IS PUMPED IN A CONTROLLED MANNER THROUGH THE LOW PRESSURE SEWERAGE NETWORK
TO THE REDUNDACY TANK AT THE WWTP. OPERATION OF THE PRESSURE SEWER NETWORK PUMPS IS
CONTROLLED BY THE DIRECT DIGITAL CONTROL SYSTEM AT THE WWTP TO CONTROL PEAK INFLOWS TO THE
MBR.

- LOW PRESSURE SEWER NETWORK TO BE CONSTRUCTED WITH BROWN-STRIPED PN 16 HDPE PIPE WITH
WELDED PIPE JOINTS AND FITTINGS.
- EACH LOW PRESSURE SEWERAGE PUMP STATION WILL INCLUDE:
- PUMP HEAD AND FLOW CAPACITY TO SERVICE BETWEEN 1 AND 4 LOTS.
- DUTY AND STANDBY PUMPS WITH ONLINE FAULT DETECTION AND ALARMS.
- 24 HOURS EMERGENCY STORAGE CAPACITY IN THE WET WELL.
- HARD WIRED COMMUNICATION CABLING BACK TO THE DIRECT DIGITAL CONTROL SYSTEM AT THE WWTP.
- CONTINUOUS ONLINE WET WELL WATER LEVEL AND FLOW MONITORING WITH ALARMS.
- AUTOMATED SYSTEM START-UP AND RECOVERY FOLLOWING POWER OUTAGE VIA THE DIRECT DIGITAL
CONTROL SYSTEM.
- ADDITIONAL ONLINE WATER QUALITY MONITORING PROBES, E.G. PH, TDS, NTU, FOR DETECTION OF
INAPPROPRIATE CHEMICAL DISPOSAL OR TRADE WASTE PRACTICES, DURING OPERATION.

STAGE A,C,& D WASTEWATER TREATMENT PLANT —
MEMBRANE BIOREACTOR

- ALL WASTEWATER TREATED IN THE MEMBRANE BIOREACTOR TO PRODUCE “CLASS A” RECYCLED WATER
SUITABLE FOR CONTROLLED IRRIGATION . MBR TARGET EFFLUENT QUALITY:

- BIOCHEMICAL OXYGEN DEMAND < 10 mg/L
- SUSPENDED SOLIDS < 10 mg/L
- TOTAL NITROGEN < 10 mg/L
- TOTAL PHOSPHOROUS < 0.3 mg/L
-pH6.5TO 8.5
- FAECAL COLIFORMS < 10 cfu/100 mL
- PEAK DESIGN CAPACITY OF MBR PROCESS TRAIN IS 600kL PER MODULE X4

THE ADVANCED WATER TREATMENT PLANT TO PRODUCE “CLASS A+ RECYCLED WATER” WILL
BE OPERATIONAL ONCE 500 LOTS ARE CONNECTED TO THE SYSTEM IN STAGE B.

- OPERATION OF THE WWTP IS FULLY AUTOMATED AND INTEGRATED WITH OPERATION OF THE PRESSURE
SEWER NETWORK TO CONTROL PEAK FLOWS INTO THE MBR USING THE DIRECT DIGITAL CONTROL SYSTEM.

- ALL ON LINE MONITORING, CONTROL AND ALAM SYSTEM CAN BE REMOTELY ACCESSED THROUGH THE
INTERNET. ALL DATA IS LOGGED FOR LATER REVIEW AND TROUBLE SHOOTING.

'

STAGE A EFFLUENT MANAGEMENT SYSTEM

- AN IRRIGATION MANAGEMENT PLAN AND RECYCLED WATER MANAGEMENT PLAN WILL BE DEVELOPED FOR THE
SCHEME THAT WILL OUTLINE SITE SPECIFIC IRRIGATION, ENVIRONMENTAL AND PUBLIC HEALTH CONTROL
MEASURES FOR EACH IRRIGATION AREA. TYPICAL IRRIGATION CONTROLS WILL INCLUDE:

IRRIGATION CONTROLLERS TO CONTROL THE TIME, FREQUENCY AND DURATION OF IRRIGATION EVENTS.

RAIN-SENSOR OVERRIDE ON IRRIGATION CONTROLLERS AND IRRIGATION SUPPLY PUMP TO PREVENT
IRRIGATION DURING OR SHORTLY AFTER RAIN.

SUBSURFACE IRRIGATION IN WITHIN 20 METRES OF IDENTIFIED SENSITIVE RECEPTORS.
SPRAY DRIFT CONTROLS ON SURFACE IRRIGATION SYSTEMS.
APPROPRIATE BUFFER DISTANCES TO WATERWAYS, SEPP 14 WETLANDS AND OTHER SENSITIVE RECEPTORS.

CROSS CONNECTION CONTROLS INCLUDING UNIQUE PIPE MATERIALS, BACKFLOW PREVENTION AND PRESSURE
MANAGEMENT.

IRRIGATION AT NIGHT TO MINIMISE POTENTIAL FOR HUMAN CONTACT.

APPROPRIATE WARNING SIGNS AND IDENTIFICATION AND LABELLING.

NOTE:

DURING STAGE A. CLASS A. TREATED EFFLUENT WILL BE USED TO DEVELOP THE 20HA OF OPEN SPACE AND
SPORTS FIELDS BY CONTTROLLED IRRIGATION SYSTEM. EXCESS TREATED.

EFFLUCENT DURING WET WEATHER EVENTS WILL BE DISCHARGED TO THE NEW SP5 LOCATED AT COBAKI
PARKWAY & SANDY ROAD ROUNDABOUT WHICH IS CONNECTED TO THE EXISTING TSC NETWORK.
STAGE B.

RECYCLED WATER WILL BE USED ONLY ON THE OPEN SPACE & SPORTS FIELD AREA'S AND ANY EXCESS ?
WILL BE DISCHARGED TO THE TSC SPS.

REFER TO THE WATER BALANCE REPORT FOR MORE DETAILS .

LEGEND

PROCESS MONITORING

PROCESS EQUIPMENT

,7 | INLET SCREEN

PROCESS CHEMICALS

BUNDED CHEMICAL STORAGE AREA

'7 - BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS

CB  ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE
Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL

SM  SODIUM METABISULPHIDE DOSING FOR DECHLORINATION
C  SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION AND MEMBRANE CLEANING
A HYDROCHLORIC ACID FOR pH CORRECTION AND MEMBRANE CLEANING

’/7\ N\
{FM) FLOW {NTY)TURBIDITY Q MEMBRANE BIOREACTOR PROCESS TANKS » CHEMICAL DELIVERY LINES
) AN
((») Pressure ——{1u) TRANSMEMBRANE PRESSURE =" sU)gMERSIBLE PUMP
(PSR (OV\
——(PSR) PUMP STARTS AND RUN HOURS —{avy) UV INTENSITY Q DRY-MOUNTED PUMP Cl SODIUM HYPOCHLORITE FOR CHLORINATION
—~ /N
— (1S WATER LEVEL (£ ELECTRICAL CONDUCTIVITY
(1) 9 ©»> MIXING PUMP
(DO) DISSOLVED OXYGEN /RS> RAIN SENSOR MOTORISED VALVE
o 8
/59 MIXED LIQUOR SUSPENDED SOLIDS ~ HOUSEHOLD SEWERAGE CONNECTION POINT

%)
(@

(CH) METHANE GAS
_/

N/
(o) o %) HYDROGEN SULPHIDE GAS @ EVAPORATIVE AIR CONDITIONING UNIT
N N

=

FOR INFORMATION ONLY

—{a ) FREE CHLORINE RESIDUAL
A

—{02) OXYGEN GAS
AN

NOT FOR CONSTRUCTION

DESCRIPTION

DATE

DRAWN

DESIGN

CHECK

APPROVED]

ISSUED FOR INFORMATION

17-08-2016

cw

ww

AW

ISSUED FOR INFORMATION

25-08-2016

cw

wWw

AW

SCALES:

0 5 10 20

30

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DO NOT SCALE FROM DRAWING

WGM Consulting ("WGM")

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of
the authorised recipient and this document may not be
used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

DRAWN BY: C.W. DESIGN BY: WW

APPROVED BY:

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

WGM CONSULTING

Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

www.wgmconsulting.com.au

WEW

CONSULTING

CLIENT:

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

PROJECT:

COBAKI ESTATE

PIGGABEEN ROAD
NSW

TWEED SHIRE COUNCIL

DRAWING TITLE:

WASTE WATER TREATMENT PLANT
PROCESS FLOW DIAGRAM 1B

ORIGINAL SIZE: | WGM JOB No.: DRAWING No.: REV:

J116 0431 C




EXISTING WATER
SUPPLY

CHORLINE DOSING

PADDADNDNDN NN »

.

FLOW
METER

DAXEDDDDNDNDNDNNN»N»N» D

NN

»

BOUNDARY

DAEDDIDDIDIDDDDINDDDDNDNDNN NN

K KK X

STAGE A

|
SITE

K K K KKK

K K «K K

K K«

» » N »

KK KKK KK K K«

»» » »

STAGE C

~»

<

RDDIDDDDDNDN NN D

D» R

K KLKLKKLKK KKK KL KK LK KK KK KKK KLL

» » N »

DRINKING WATER
SUPPLY PUMP STATION

NON-DRINKING WATER SUPPLY BACK UP SUPPLY LINE

DAEDDIDDDDDDNDDINDDDDDDDDNDDDDNDNDDNDNDDDNDNDDDNNDNDNNNDNDN NN

»

KKK KK

K K«

e

STAGE D

» » N »

NON-DRINKING
WATER SUPPLY TANKS

COBAKI ONSITE 4 x 2ML
(8ML) DRINKING WATER
STORAGE TANK

RESIDENTIAL
DRINKING

»»»

DADDDNDNDDNDNNDNNDDNNDDNNNNDNNDN N DN

TOTAL 8ML

STAGE A-2 x2ML
STAGE C-1 x2ML
STAGED -1 x2ML

BR

NON-RESIDENTIAL /

» » N »

»

COMMERCIAL WATER DEMAND

» »

FOR INFORMATION ONLY

NOT FOR CONSTRUCTION

DESCRIPTION DATE

DRAWN

DESIGN

CHECK

|JAPPROVED]

ISSUED FOR INFORMATION 17-08-2016

cw

wWw

AW

ISSUED FOR INFORMATION 25-08-2016

cw

ww

AW

SCALES:

0

5 10 20 30

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DO NOT SCALE FROM DRAWING

WGM Consulting ("WGM")

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of
the authorised recipient and this document may not be
used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

DRAWN BY: C.W. DESIGN BY: W/

APPROVED BY:

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

WGM CONSULTING
Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

www.wgmconsulting.com.au

WEW

CONSULTING

CLIENT: PROJECT:

COBAKI ESTATE

PIGGABEEN ROAD
NSW

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

TWEED SHIRE COUNCIL

DRAWING TITLE:

DRINKING WATER
PROCESS FLOW DIAGRAM 2A

W‘%M JOB No.x J1 16 DRAWING No.: 0432 REV: C




COBAKI PROCESS FLOW STAGEA,C&D

NOTES

DRINKING WATER

1. PRELIMINARY PROCESS FLOW DIAGRAM .

the authorised recipient and this document may not be

T 02 6687 4666

NSW

/ STAGEA. -
! \ N
/ 5?;&2"}’\% ] 2. NOT TO SCALE. FOR WWTP SITE LAYOUT
| ,3 3. SUBJECT TO MINOR CHANGES DURING DETAILED DESIGN
WATER
TOP-UP OF NON-DRINKING WATER SUPPLY TANK
- 4ML STORAGE TANKS
()
éIR N
— AP
O g TO PFD-4
12
GAP
T e ) CHLORINE DOSING
(SODIUM HYPOCHLORITE)
COBAKI o
ONSITE 8ML = RECIRCULATION FOR CHLORINE
o
WATER STORAGE (&) RESIDUAL MAINTENANCE
) TANK
(tvD)—]
N/
COBAKI
DRINKING WATER SUPPLY PUMP STATIONS PUMPS STATIONS TO BE INSTALLED IN STAGES A & C
VARIABLE SPEED DRIVE CONTROLLED TO MAINTAIN WATER PRESSURE 1.709MLD
AND FLOW IN THE DOWNSTREAM RETICULATION NETWORK. .
WATER PRESSURE IN THE WATER NETWORK IS TO BE 50KPA
MAINTAINED ABOVE THAT IN THE RECYCLED WATER NETWORKGS.
@
)
{ Uk — > »|
DRINKING WATER RETICULATION
OHE
T
() — () () ()
HOME OWNER HOME OWNER
6,544ET E ] E ]
LEGEND
PROCESS MONITORING PROCESS EQUIPMENT PROCESS CHEMICALS —Algtiii);'g%tgt\évrATER USES INCLUDING:
(M) FLOW VARIABLE SPEED DRIVE PUMP STATION 55+ BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS Eﬁg’é":{g;ﬁgig‘;@ﬂaggher
(7) PRESSURE [ BACKFLOW PREVENTION DUEL CHECK VALVE > CHEMICAL DELIVERY LINES - Laundry taps
N oH I SODIUM HYPOCHLORITE FOR CHLORINATION - Hot water service
)P [><] STOP VALVE - Pool top-up
%@D FREE CHLORINE RESIDUAL o
= BACKFLOW PREVENTION AIR GAP
——((Vl) WATER LEVEL
- SUBMERSIBLE PUMP FOR INFORMATION ONLY
NOT FOR CONSTRUCTION
REV DESCRIPTION DATE |DRAWN |DESIGN | cHECK [APPROVED| SCALES: WGM Consulting ("WGM") DRAWN BY: C.W. DESIGN BY: WwW CLIENT: PROJECT: DRAWING TITLE:
A T T — RN T oot o s e S o b\ oy NVVS  |cosaiEsTate DRINKING WATER
[...]
8.1  FINANCIAl OVEIVIEW ....cooiiiiiieieeeee e 32
8.1.1  Capital FUNAING.....coiiiiiiiiiiiiiiiiiiiiiee e 32

8.2 Operation and Maintenance FUNAiNg..........cccoovieiiiiiiiiiiiie e 32
8.3 Replacement Asset FUNAING........ccoooeiiiiiiiiiiiii e 32
8.4  Financial ProjeCtiONS ........ccooiiiiiiiiiiiei e 32

Cobaki Estate Development, Tweed Heads
Infrastructure Operating Plan



9 Review and ContinUOUS IMProVeMeENt . ssssssssssssssssssssssssssssssssssssssssnns 33
9.1 Infrastructure Operating Plan REVIEW .............uviiiiiiiiiiiiiiic e 33
9.2 Improvement & Implementation Plan ..............ccccccoiiiiiiiii e, 33

Tables

Table 1  Description of the MBR WWTP PrOCESS .......ccccuviiiiiieeeiiiiiieen e e e e ssieeeee e e e e 8

Table 2  Typical effluent quality from the MBR...........ooiiiiiiiiiie e 9

Table 3  Recycled Water Quality for Domestic Re-use Class A+ ......cooooiviiiiiiiiiieeeniiiiie, 10

Table 4  Pathogen Log Reduction Target and Credits Being Claimed for the AWTP......... 11

Table5 Recycled Water Storage Tank Operation...........c..eeveeeiiereireieeeeeeissinieeeeeeessssnnneeens 14

Table 6  Overview of Operation and Maintenance plans & Procedures .............c.cccooeuueee. 23

Table 7 Infrastructure Monitoring and Condition Assessment Methodology...................... 25

Table 8  Contingency planning and Emergency Response Plans .........cccoccvvveveeeeevicennne, 29

Figures

Figure 1  Cobaki Integrated Water Scheme Average Daily Demand.............c.cooccvvveeveeennnns 2

Figure 2  Cobaki Estate Staging Plan............. e 3

Figure 3 PSU & CONLrOl Pillar .....ccoieeiiiiiiiiiecee ettt e st e e e e e et e e e e e e e e 6

Appendices

Appendix A Drinking Water Preliminary RiSk ASSESSMENLS .........cccvvvveeeeeeiiiiiiiireee e seneneees 1

Cobaki Estate Development, Tweed Heads
Infrastructure Operating Plan



Appendix 4.2.1A. PFD Diagram




RESIDENTIAL

NON-RESIDENTIAL /
COMMERCIAL

LOW PRESSURE
SEWER SYSTEM

» NN » » »

- -
REDUNDANCY
TANKS

» N M H» N H»»

r —_— -_— -_— -_— -_— -_— -_— -_— —_— -_— -_— _— 1
I I
i |
~ i I <
- m mg ' = EXXEEEE) libg
! I
SCREENING & BAGGING OFFSITE WASTE ! CHEMICAL STORAGE I SLUDGE WASTE OFFSITE WASTE
UNIT DISPOSAL (LANDFILL) [ & DOSING | TANK DISPOSAL (SLUDGE)
I
1 1 N
KK LEKKKK LKL I A
- oem -_—eem e Ew EE Em Ee EE Em Ew Ee s mw mw o mm o mm o mw o omwm ol ¥ A
" v I a WWTP BUILDING
I ; » NN » RAEIDDRNDNDN DN » N> N N» M : STAGE A
I v v 1 A " MODULES 2 & 3
I z ; [ : f - mm Em Em mm o mm mm Em g
I s . A A I
I ¥ ——— & A 1
| L =—— ¥ L < AT — P |
¥ A I b ——
2 I v L —
2 ;  INLET SCREEN ¥ ; I
2 : INLET BALANCE ANAEROBIC M ANoOXIC AERATION SUBMERGED A uv MBR PERMEATE |
A : TANK TANK 2 q TANK2 TANK 2 MEMBRANE TANK 2l  TREATMENT 2 TANK :
: | 2 : |
A I NADXEDEDDAEDNDNDDNDN N o . » M N N » I
I 1
2 < A
g 1 < < = 3 1
I ” ” » » e I
I e———— I
1 ANAEROBIC ANOXIC AERATION SUBMERGED uv !
I TANK 3 TANK 3 TANK 3 MEMBRANE TANK 3 TREATMENT 3 1
h o= o= == - EE EE EE N S SN BN S EE EN BEN GEN BEN GEN BEN BEN GEN BEN GEN BN BEN BN NN BN BN BEN BN BEN BN DEN BN DEN SEN BN NN BEN BEN BN NN BN MEm Em Em mm mm o mm o mm o mm o mm ol

KKK LLL KK KKK KK

OPEN SPACE
IRRIGATION

R CER I SO IR IR R SO (RO (R 4

RESIDENTIAL, NON RESIDENTIAL
& COMMERCIAL RE-USE

—

~ AS
)
L

OFFSITE REUSE

K€ RLEKLKLK KK KK LKL

KKK LK KKK KK KL KK KKK

CLASS A+ RECYCLED
DRINKING WATER

ADVANCED WASTEWATER
TREATMENT PLANT

LSRR R RO SR SR I I G S R <SR SR (IR I I IR O (R SRR SO O 4

STAGE A MODULES
STAGE C MODULES
STAGE D MODULES

LEGEND

2&3

8&9

K EKLLKKCKLXLKLLKLKKLCLLL LKL L LK

4&5,6&7

K KKKK KK KK

¥
¥
¥
¥
¥
¥
¥
¥
¥
¥
v
¥
¥

KK KLKKKL

« «

NOT FOR CONSTRUCTION

[FOR INFORMATION ONLY

|

DESCRIPTION

DATE

DRAWN

DESIGN

CHECK

|JAPPROVED]

ISSUED FOR INFORMATION

17-08-2016

cw

wWw

AW

ISSUED FOR INFORMATION

25-08-2016

cw

ww

AW

SCALES:

0

WGM Consulting ("WGM") DRAWN BY: C.W. DESIGN BY: WW

CLIENT: PROJECT:

WGM CONSULTING

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of

APPROVED BY:

5 10 20 30

the authorised recipient and this document may not be

used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

DO NOT SCALE FROM DRAWING

COBAKI ESTATE

PIGGABEEN ROAD
NSW

Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

WEW

CONSULTING

TWEED SHIRE COUNCIL

www.wgmconsulting.com.au

DRAWING TITLE:

WASTE WATER TREATMENT PLANT
PROCESS FLOW DIAGRAM 1A

W‘%Maoawo; J116 DRAWING No.: 0430 REV. C




PRIVATE WASTEWATER DRAINAGE SYSTEMS TO
AS3500 BY LICENSED DOMESTIC PLUMBER

COBAKI PROCESS FLOW DIAGRAM

STAGE A, C & D MBR WASTEWATER TREATMENT PLANT

IRRIGATION & DISCHARGE PUMPS

Membrane Bioreactor Peak Design Capacity 2.64MLD

OFFSITE DISPOSAL TO
APPROVED FACILITY USING
LICENSED WASTE TRANSPORT
CONTRACTOR

PERMEATE
TANK
2ML

A

! STAGE B
® ® @ @ @ @ RECYCLED WATER
HOME OWNER/ . . N ) 2 HOME OWNER/ OFFSITETO
BUILDER ! ! ! ! ! ! BUILDER DISPOSAL TO
APPROVED LANDFILL
FACILITY
A A
COUNCIL,
GRAVITY COLLECTION SYSTEMS EVAPORATIVE LANDSCAP/E
COOLER PERMEATE Ci NTRACTOR 69
~ N @ ‘ WWTP BUILDING || FEED WATER T STAGE A. (0-500 Lots)
= N = 1] } TO AWTP o] o CLASS A.
— T~ (02)f29(cH)  Badems b g8 STAGE B PO NS PP OPEN SPACE IRRIGATION AREAS
—M) —m™) T UNIT (M) | 52 STAGE B, C, D
- = ISING [ i o
— ‘ q CLASS A+
T | X
5 & e
- [ D
| LOW PRESSURE SEWERAGE S [ » d ANOXIC SUBMERGED MBRO ’ STAGEA. ;;ﬁ$é2§l@$;ré;
NETWORK — WELDED HDPE ‘ a > TANK MEMBRANE PE';'\AA,\EQTE
C — : INLET MIXER >
RT-002 | (A SCREEN 8
— - - o ;(:
" [emonl < A~ e
| $ ®e 3° s
= SAFETY - A
| ©) SHOWER (Fm) (FM) !
REDUNDANCY TANKS — STAGES A,C & D X 2 TRAINS TOTAL 2.64MLD - - TSC SPS PUMP STATION
;
- AT COBAKI PARKWAY & SANDY

WWTP BUILDING

ROAD ROUNDABOUT.

LOW PRESSURE SEWERAGE SYSTEM

- WASTEWATER WILL DRAIN THROUGH A GRAVITY SEWERAGE COLLECTION SYSTEMS TO A NUMBER OF
DUPLEX LOW PRESSURE SEWAGE PUMP STATIONS THAT SERVICE 1 TO 4 LOTS EACH.

- WASTEWATER IS PUMPED IN A CONTROLLED MANNER THROUGH THE LOW PRESSURE SEWERAGE NETWORK
TO THE REDUNDACY TANK AT THE WWTP. OPERATION OF THE PRESSURE SEWER NETWORK PUMPS IS
CONTROLLED BY THE DIRECT DIGITAL CONTROL SYSTEM AT THE WWTP TO CONTROL PEAK INFLOWS TO THE
MBR.

- LOW PRESSURE SEWER NETWORK TO BE CONSTRUCTED WITH BROWN-STRIPED PN 16 HDPE PIPE WITH
WELDED PIPE JOINTS AND FITTINGS.
- EACH LOW PRESSURE SEWERAGE PUMP STATION WILL INCLUDE:
- PUMP HEAD AND FLOW CAPACITY TO SERVICE BETWEEN 1 AND 4 LOTS.
- DUTY AND STANDBY PUMPS WITH ONLINE FAULT DETECTION AND ALARMS.
- 24 HOURS EMERGENCY STORAGE CAPACITY IN THE WET WELL.
- HARD WIRED COMMUNICATION CABLING BACK TO THE DIRECT DIGITAL CONTROL SYSTEM AT THE WWTP.
- CONTINUOUS ONLINE WET WELL WATER LEVEL AND FLOW MONITORING WITH ALARMS.
- AUTOMATED SYSTEM START-UP AND RECOVERY FOLLOWING POWER OUTAGE VIA THE DIRECT DIGITAL
CONTROL SYSTEM.
- ADDITIONAL ONLINE WATER QUALITY MONITORING PROBES, E.G. PH, TDS, NTU, FOR DETECTION OF
INAPPROPRIATE CHEMICAL DISPOSAL OR TRADE WASTE PRACTICES, DURING OPERATION.

STAGE A,C,& D WASTEWATER TREATMENT PLANT —
MEMBRANE BIOREACTOR

- ALL WASTEWATER TREATED IN THE MEMBRANE BIOREACTOR TO PRODUCE “CLASS A” RECYCLED WATER
SUITABLE FOR CONTROLLED IRRIGATION . MBR TARGET EFFLUENT QUALITY:

- BIOCHEMICAL OXYGEN DEMAND < 10 mg/L
- SUSPENDED SOLIDS < 10 mg/L
- TOTAL NITROGEN < 10 mg/L
- TOTAL PHOSPHOROUS < 0.3 mg/L
-pH6.5TO 8.5
- FAECAL COLIFORMS < 10 cfu/100 mL
- PEAK DESIGN CAPACITY OF MBR PROCESS TRAIN IS 600kL PER MODULE X4

THE ADVANCED WATER TREATMENT PLANT TO PRODUCE “CLASS A+ RECYCLED WATER” WILL
BE OPERATIONAL ONCE 500 LOTS ARE CONNECTED TO THE SYSTEM IN STAGE B.

- OPERATION OF THE WWTP IS FULLY AUTOMATED AND INTEGRATED WITH OPERATION OF THE PRESSURE
SEWER NETWORK TO CONTROL PEAK FLOWS INTO THE MBR USING THE DIRECT DIGITAL CONTROL SYSTEM.

- ALL ON LINE MONITORING, CONTROL AND ALAM SYSTEM CAN BE REMOTELY ACCESSED THROUGH THE
INTERNET. ALL DATA IS LOGGED FOR LATER REVIEW AND TROUBLE SHOOTING.

'

STAGE A EFFLUENT MANAGEMENT SYSTEM

- AN IRRIGATION MANAGEMENT PLAN AND RECYCLED WATER MANAGEMENT PLAN WILL BE DEVELOPED FOR THE
SCHEME THAT WILL OUTLINE SITE SPECIFIC IRRIGATION, ENVIRONMENTAL AND PUBLIC HEALTH CONTROL
MEASURES FOR EACH IRRIGATION AREA. TYPICAL IRRIGATION CONTROLS WILL INCLUDE:

IRRIGATION CONTROLLERS TO CONTROL THE TIME, FREQUENCY AND DURATION OF IRRIGATION EVENTS.

RAIN-SENSOR OVERRIDE ON IRRIGATION CONTROLLERS AND IRRIGATION SUPPLY PUMP TO PREVENT
IRRIGATION DURING OR SHORTLY AFTER RAIN.

SUBSURFACE IRRIGATION IN WITHIN 20 METRES OF IDENTIFIED SENSITIVE RECEPTORS.
SPRAY DRIFT CONTROLS ON SURFACE IRRIGATION SYSTEMS.
APPROPRIATE BUFFER DISTANCES TO WATERWAYS, SEPP 14 WETLANDS AND OTHER SENSITIVE RECEPTORS.

CROSS CONNECTION CONTROLS INCLUDING UNIQUE PIPE MATERIALS, BACKFLOW PREVENTION AND PRESSURE
MANAGEMENT.

IRRIGATION AT NIGHT TO MINIMISE POTENTIAL FOR HUMAN CONTACT.

APPROPRIATE WARNING SIGNS AND IDENTIFICATION AND LABELLING.

NOTE:

DURING STAGE A. CLASS A. TREATED EFFLUENT WILL BE USED TO DEVELOP THE 20HA OF OPEN SPACE AND
SPORTS FIELDS BY CONTTROLLED IRRIGATION SYSTEM. EXCESS TREATED.

EFFLUCENT DURING WET WEATHER EVENTS WILL BE DISCHARGED TO THE NEW SP5 LOCATED AT COBAKI
PARKWAY & SANDY ROAD ROUNDABOUT WHICH IS CONNECTED TO THE EXISTING TSC NETWORK.
STAGE B.

RECYCLED WATER WILL BE USED ONLY ON THE OPEN SPACE & SPORTS FIELD AREA'S AND ANY EXCESS ?
WILL BE DISCHARGED TO THE TSC SPS.

REFER TO THE WATER BALANCE REPORT FOR MORE DETAILS .

LEGEND

PROCESS MONITORING

PROCESS EQUIPMENT

,7 | INLET SCREEN

PROCESS CHEMICALS

BUNDED CHEMICAL STORAGE AREA

'7 - BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS

CB  ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE
Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL

SM  SODIUM METABISULPHIDE DOSING FOR DECHLORINATION
C  SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION AND MEMBRANE CLEANING
A HYDROCHLORIC ACID FOR pH CORRECTION AND MEMBRANE CLEANING

’/7\ N\
{FM) FLOW {NTY)TURBIDITY Q MEMBRANE BIOREACTOR PROCESS TANKS » CHEMICAL DELIVERY LINES
) AN
((») Pressure ——{1u) TRANSMEMBRANE PRESSURE =" sU)gMERSIBLE PUMP
(PSR (OV\
——(PSR) PUMP STARTS AND RUN HOURS —{avy) UV INTENSITY Q DRY-MOUNTED PUMP Cl SODIUM HYPOCHLORITE FOR CHLORINATION
—~ /N
— (1S WATER LEVEL (£ ELECTRICAL CONDUCTIVITY
(1) 9 ©»> MIXING PUMP
(DO) DISSOLVED OXYGEN /RS> RAIN SENSOR MOTORISED VALVE
o 8
/59 MIXED LIQUOR SUSPENDED SOLIDS ~ HOUSEHOLD SEWERAGE CONNECTION POINT

%)
(@

(CH) METHANE GAS
_/

N/
(o) o %) HYDROGEN SULPHIDE GAS @ EVAPORATIVE AIR CONDITIONING UNIT
N N

=

FOR INFORMATION ONLY

—{a ) FREE CHLORINE RESIDUAL
A

—{02) OXYGEN GAS
AN

NOT FOR CONSTRUCTION

DESCRIPTION

DATE

DRAWN

DESIGN

CHECK

APPROVED]

ISSUED FOR INFORMATION

17-08-2016

cw

ww

AW

ISSUED FOR INFORMATION

25-08-2016

cw

wWw

AW

SCALES:

0 5 10 20

30

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DO NOT SCALE FROM DRAWING

WGM Consulting ("WGM")

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of
the authorised recipient and this document may not be
used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

DRAWN BY: C.W. DESIGN BY: WW

APPROVED BY:

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

WGM CONSULTING

Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

www.wgmconsulting.com.au

WEW

CONSULTING

CLIENT:

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

PROJECT:

COBAKI ESTATE

PIGGABEEN ROAD
NSW

TWEED SHIRE COUNCIL

DRAWING TITLE:

WASTE WATER TREATMENT PLANT
PROCESS FLOW DIAGRAM 1B

ORIGINAL SIZE: | WGM JOB No.: DRAWING No.: REV:

J116 0431 C




EXISTING WATER
SUPPLY

CHORLINE DOSING

PADDADNDNDN NN »

.

FLOW
METER

DAXEDDDDNDNDNDNNN»N»N» D

NN

»

BOUNDARY

DAEDDIDDIDIDDDDINDDDDNDNDNN NN

K KK X

STAGE A

|
SITE

K K K KKK

K K «K K

K K«

» » N »

KK KKK KK K K«

»» » »

STAGE C

~»

<

RDDIDDDDDNDN NN D

D» R

K KLKLKKLKK KKK KL KK LK KK KK KKK KLL

» » N »

DRINKING WATER
SUPPLY PUMP STATION

NON-DRINKING WATER SUPPLY BACK UP SUPPLY LINE

DAEDDIDDDDDDNDDINDDDDDDDDNDDDDNDNDDNDNDDDNDNDDDNNDNDNNNDNDN NN

»

KKK KK

K K«

e

STAGE D

» » N »

NON-DRINKING
WATER SUPPLY TANKS

COBAKI ONSITE 4 x 2ML
(8ML) DRINKING WATER
STORAGE TANK

RESIDENTIAL
DRINKING

»»»

DADDDNDNDDNDNNDNNDDNNDDNNNNDNNDN N DN

TOTAL 8ML

STAGE A-2 x2ML
STAGE C-1 x2ML
STAGED -1 x2ML

BR

NON-RESIDENTIAL /

» » N »

»

COMMERCIAL WATER DEMAND

» »

FOR INFORMATION ONLY

NOT FOR CONSTRUCTION

DESCRIPTION DATE

DRAWN

DESIGN

CHECK

|JAPPROVED]

ISSUED FOR INFORMATION 17-08-2016

cw

wWw

AW

ISSUED FOR INFORMATION 25-08-2016

cw

ww

AW

SCALES:

0

5 10 20 30

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DO NOT SCALE FROM DRAWING

WGM Consulting ("WGM")

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of
the authorised recipient and this document may not be
used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

DRAWN BY: C.W. DESIGN BY: W/

APPROVED BY:

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

WGM CONSULTING
Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

www.wgmconsulting.com.au

WEW

CONSULTING

CLIENT: PROJECT:

COBAKI ESTATE

PIGGABEEN ROAD
NSW

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

TWEED SHIRE COUNCIL

DRAWING TITLE:

DRINKING WATER
PROCESS FLOW DIAGRAM 2A

W‘%M JOB No.x J1 16 DRAWING No.: 0432 REV: C




COBAKI PROCESS FLOW STAGEA,C&D

NOTES

DRINKING WATER

1. PRELIMINARY PROCESS FLOW DIAGRAM .

the authorised recipient and this document may not be

T 02 6687 4666

NSW

/ STAGEA. -
! \ N
/ 5?;&2"}’\% ] 2. NOT TO SCALE. FOR WWTP SITE LAYOUT
| ,3 3. SUBJECT TO MINOR CHANGES DURING DETAILED DESIGN
WATER
TOP-UP OF NON-DRINKING WATER SUPPLY TANK
- 4ML STORAGE TANKS
()
éIR N
— AP
O g TO PFD-4
12
GAP
T e ) CHLORINE DOSING
(SODIUM HYPOCHLORITE)
COBAKI o
ONSITE 8ML = RECIRCULATION FOR CHLORINE
o
WATER STORAGE (&) RESIDUAL MAINTENANCE
) TANK
(tvD)—]
N/
COBAKI
DRINKING WATER SUPPLY PUMP STATIONS PUMPS STATIONS TO BE INSTALLED IN STAGES A & C
VARIABLE SPEED DRIVE CONTROLLED TO MAINTAIN WATER PRESSURE 1.709MLD
AND FLOW IN THE DOWNSTREAM RETICULATION NETWORK. .
WATER PRESSURE IN THE WATER NETWORK IS TO BE 50KPA
MAINTAINED ABOVE THAT IN THE RECYCLED WATER NETWORKGS.
@
)
{ Uk — > »|
DRINKING WATER RETICULATION
OHE
T
() — () () ()
HOME OWNER HOME OWNER
6,544ET E ] E ]
LEGEND
PROCESS MONITORING PROCESS EQUIPMENT PROCESS CHEMICALS —Algtiii);'g%tgt\évrATER USES INCLUDING:
(M) FLOW VARIABLE SPEED DRIVE PUMP STATION 55+ BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS Eﬁg’é":{g;ﬁgig‘;@ﬂaggher
(7) PRESSURE [ BACKFLOW PREVENTION DUEL CHECK VALVE > CHEMICAL DELIVERY LINES - Laundry taps
N oH I SODIUM HYPOCHLORITE FOR CHLORINATION - Hot water service
)P [><] STOP VALVE - Pool top-up
%@D FREE CHLORINE RESIDUAL o
= BACKFLOW PREVENTION AIR GAP
——((Vl) WATER LEVEL
- SUBMERSIBLE PUMP FOR INFORMATION ONLY
[...]
Figure 3  Critical Control Point Decision Tree (Source: ARWG) .......ccuveiiiiiiiiiiiiiieieeeeeee 15
Appendices

Appendix A Process Flow Diagram — COBAKI Recycled Water ..........cccovveeeieiiiniiiiiiennenn. 1
Appendix B Bulk Water Main LayOUL............uuiiiiiaiiiiiie e ee e 2
Appendix C Drinking Water Master Plan ............cooiiiiiiiiiee e e s csiee e e e e snvneeeeae s 3

Cobaki Estate Development, Tweed Heads
Recycled Water Quality Management Plan



Appendix 4.3.1A. Sewerage PFD’S




RESIDENTIAL

NON-RESIDENTIAL /
COMMERCIAL

LOW PRESSURE
SEWER SYSTEM

» NN » » »

- -
REDUNDANCY
TANKS

» N M H» N H»»

r —_— -_— -_— -_— -_— -_— -_— -_— —_— -_— -_— _— 1
I I
i |
~ i I <
- m mg ' = EXXEEEE) libg
! I
SCREENING & BAGGING OFFSITE WASTE ! CHEMICAL STORAGE I SLUDGE WASTE OFFSITE WASTE
UNIT DISPOSAL (LANDFILL) [ & DOSING | TANK DISPOSAL (SLUDGE)
I
1 1 N
KK LEKKKK LKL I A
- oem -_—eem e Ew EE Em Ee EE Em Ew Ee s mw mw o mm o mm o mw o omwm ol ¥ A
" v I a WWTP BUILDING
I ; » NN » RAEIDDRNDNDN DN » N> N N» M : STAGE A
I v v 1 A " MODULES 2 & 3
I z ; [ : f - mm Em Em mm o mm mm Em g
I s . A A I
I ¥ ——— & A 1
| L =—— ¥ L < AT — P |
¥ A I b ——
2 I v L —
2 ;  INLET SCREEN ¥ ; I
2 : INLET BALANCE ANAEROBIC M ANoOXIC AERATION SUBMERGED A uv MBR PERMEATE |
A : TANK TANK 2 q TANK2 TANK 2 MEMBRANE TANK 2l  TREATMENT 2 TANK :
: | 2 : |
A I NADXEDEDDAEDNDNDDNDN N o . » M N N » I
I 1
2 < A
g 1 < < = 3 1
I ” ” » » e I
I e———— I
1 ANAEROBIC ANOXIC AERATION SUBMERGED uv !
I TANK 3 TANK 3 TANK 3 MEMBRANE TANK 3 TREATMENT 3 1
h o= o= == - EE EE EE N S SN BN S EE EN BEN GEN BEN GEN BEN BEN GEN BEN GEN BN BEN BN NN BN BN BEN BN BEN BN DEN BN DEN SEN BN NN BEN BEN BN NN BN MEm Em Em mm mm o mm o mm o mm o mm ol

KKK LLL KK KKK KK

OPEN SPACE
IRRIGATION

R CER I SO IR IR R SO (RO (R 4

RESIDENTIAL, NON RESIDENTIAL
& COMMERCIAL RE-USE

—

~ AS
)
L

OFFSITE REUSE

K€ RLEKLKLK KK KK LKL

KKK LK KKK KK KL KK KKK

CLASS A+ RECYCLED
DRINKING WATER

ADVANCED WASTEWATER
TREATMENT PLANT

LSRR R RO SR SR I I G S R <SR SR (IR I I IR O (R SRR SO O 4

STAGE A MODULES
STAGE C MODULES
STAGE D MODULES

LEGEND

2&3

8&9

K EKLLKKCKLXLKLLKLKKLCLLL LKL L LK

4&5,6&7

K KKKK KK KK

¥
¥
¥
¥
¥
¥
¥
¥
¥
¥
v
¥
¥

KK KLKKKL

« «

NOT FOR CONSTRUCTION

[FOR INFORMATION ONLY

|

DESCRIPTION

DATE

DRAWN

DESIGN

CHECK

|JAPPROVED]

ISSUED FOR INFORMATION

17-08-2016

cw

wWw

AW

ISSUED FOR INFORMATION

25-08-2016

cw

ww

AW

SCALES:

0

WGM Consulting ("WGM") DRAWN BY: C.W. DESIGN BY: WW

CLIENT: PROJECT:

WGM CONSULTING

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of

APPROVED BY:

5 10 20 30

the authorised recipient and this document may not be

used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

DO NOT SCALE FROM DRAWING

COBAKI ESTATE

PIGGABEEN ROAD
NSW

Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

WEW

CONSULTING

TWEED SHIRE COUNCIL

www.wgmconsulting.com.au

DRAWING TITLE:

WASTE WATER TREATMENT PLANT
PROCESS FLOW DIAGRAM 1A

W‘%Maoawo; J116 DRAWING No.: 0430 REV. C




PRIVATE WASTEWATER DRAINAGE SYSTEMS TO
AS3500 BY LICENSED DOMESTIC PLUMBER

COBAKI PROCESS FLOW DIAGRAM

STAGE A, C & D MBR WASTEWATER TREATMENT PLANT

IRRIGATION & DISCHARGE PUMPS

Membrane Bioreactor Peak Design Capacity 2.64MLD

OFFSITE DISPOSAL TO
APPROVED FACILITY USING
LICENSED WASTE TRANSPORT
CONTRACTOR

PERMEATE
TANK
2ML

A

! STAGE B
® ® @ @ @ @ RECYCLED WATER
HOME OWNER/ . . N ) 2 HOME OWNER/ OFFSITETO
BUILDER ! ! ! ! ! ! BUILDER DISPOSAL TO
APPROVED LANDFILL
FACILITY
A A
COUNCIL,
GRAVITY COLLECTION SYSTEMS EVAPORATIVE LANDSCAP/E
COOLER PERMEATE Ci NTRACTOR 69
~ N @ ‘ WWTP BUILDING || FEED WATER T STAGE A. (0-500 Lots)
= N = 1] } TO AWTP o] o CLASS A.
— T~ (02)f29(cH)  Badems b g8 STAGE B PO NS PP OPEN SPACE IRRIGATION AREAS
—M) —m™) T UNIT (M) | 52 STAGE B, C, D
- = ISING [ i o
— ‘ q CLASS A+
T | X
5 & e
- [ D
| LOW PRESSURE SEWERAGE S [ » d ANOXIC SUBMERGED MBRO ’ STAGEA. ;;ﬁ$é2§l@$;ré;
NETWORK — WELDED HDPE ‘ a > TANK MEMBRANE PE';'\AA,\EQTE
C — : INLET MIXER >
RT-002 | (A SCREEN 8
— - - o ;(:
" [emonl < A~ e
| $ ®e 3° s
= SAFETY - A
| ©) SHOWER (Fm) (FM) !
REDUNDANCY TANKS — STAGES A,C & D X 2 TRAINS TOTAL 2.64MLD - - TSC SPS PUMP STATION
;
- AT COBAKI PARKWAY & SANDY

WWTP BUILDING

ROAD ROUNDABOUT.

LOW PRESSURE SEWERAGE SYSTEM

- WASTEWATER WILL DRAIN THROUGH A GRAVITY SEWERAGE COLLECTION SYSTEMS TO A NUMBER OF
DUPLEX LOW PRESSURE SEWAGE PUMP STATIONS THAT SERVICE 1 TO 4 LOTS EACH.

- WASTEWATER IS PUMPED IN A CONTROLLED MANNER THROUGH THE LOW PRESSURE SEWERAGE NETWORK
TO THE REDUNDACY TANK AT THE WWTP. OPERATION OF THE PRESSURE SEWER NETWORK PUMPS IS
CONTROLLED BY THE DIRECT DIGITAL CONTROL SYSTEM AT THE WWTP TO CONTROL PEAK INFLOWS TO THE
MBR.

- LOW PRESSURE SEWER NETWORK TO BE CONSTRUCTED WITH BROWN-STRIPED PN 16 HDPE PIPE WITH
WELDED PIPE JOINTS AND FITTINGS.
- EACH LOW PRESSURE SEWERAGE PUMP STATION WILL INCLUDE:
- PUMP HEAD AND FLOW CAPACITY TO SERVICE BETWEEN 1 AND 4 LOTS.
- DUTY AND STANDBY PUMPS WITH ONLINE FAULT DETECTION AND ALARMS.
- 24 HOURS EMERGENCY STORAGE CAPACITY IN THE WET WELL.
- HARD WIRED COMMUNICATION CABLING BACK TO THE DIRECT DIGITAL CONTROL SYSTEM AT THE WWTP.
- CONTINUOUS ONLINE WET WELL WATER LEVEL AND FLOW MONITORING WITH ALARMS.
- AUTOMATED SYSTEM START-UP AND RECOVERY FOLLOWING POWER OUTAGE VIA THE DIRECT DIGITAL
CONTROL SYSTEM.
- ADDITIONAL ONLINE WATER QUALITY MONITORING PROBES, E.G. PH, TDS, NTU, FOR DETECTION OF
INAPPROPRIATE CHEMICAL DISPOSAL OR TRADE WASTE PRACTICES, DURING OPERATION.

STAGE A,C,& D WASTEWATER TREATMENT PLANT —
MEMBRANE BIOREACTOR

- ALL WASTEWATER TREATED IN THE MEMBRANE BIOREACTOR TO PRODUCE “CLASS A” RECYCLED WATER
SUITABLE FOR CONTROLLED IRRIGATION . MBR TARGET EFFLUENT QUALITY:

- BIOCHEMICAL OXYGEN DEMAND < 10 mg/L
- SUSPENDED SOLIDS < 10 mg/L
- TOTAL NITROGEN < 10 mg/L
- TOTAL PHOSPHOROUS < 0.3 mg/L
-pH6.5TO 8.5
- FAECAL COLIFORMS < 10 cfu/100 mL
- PEAK DESIGN CAPACITY OF MBR PROCESS TRAIN IS 600kL PER MODULE X4

THE ADVANCED WATER TREATMENT PLANT TO PRODUCE “CLASS A+ RECYCLED WATER” WILL
BE OPERATIONAL ONCE 500 LOTS ARE CONNECTED TO THE SYSTEM IN STAGE B.

- OPERATION OF THE WWTP IS FULLY AUTOMATED AND INTEGRATED WITH OPERATION OF THE PRESSURE
SEWER NETWORK TO CONTROL PEAK FLOWS INTO THE MBR USING THE DIRECT DIGITAL CONTROL SYSTEM.

- ALL ON LINE MONITORING, CONTROL AND ALAM SYSTEM CAN BE REMOTELY ACCESSED THROUGH THE
INTERNET. ALL DATA IS LOGGED FOR LATER REVIEW AND TROUBLE SHOOTING.

'

STAGE A EFFLUENT MANAGEMENT SYSTEM

- AN IRRIGATION MANAGEMENT PLAN AND RECYCLED WATER MANAGEMENT PLAN WILL BE DEVELOPED FOR THE
SCHEME THAT WILL OUTLINE SITE SPECIFIC IRRIGATION, ENVIRONMENTAL AND PUBLIC HEALTH CONTROL
MEASURES FOR EACH IRRIGATION AREA. TYPICAL IRRIGATION CONTROLS WILL INCLUDE:

IRRIGATION CONTROLLERS TO CONTROL THE TIME, FREQUENCY AND DURATION OF IRRIGATION EVENTS.

RAIN-SENSOR OVERRIDE ON IRRIGATION CONTROLLERS AND IRRIGATION SUPPLY PUMP TO PREVENT
IRRIGATION DURING OR SHORTLY AFTER RAIN.

SUBSURFACE IRRIGATION IN WITHIN 20 METRES OF IDENTIFIED SENSITIVE RECEPTORS.
SPRAY DRIFT CONTROLS ON SURFACE IRRIGATION SYSTEMS.
APPROPRIATE BUFFER DISTANCES TO WATERWAYS, SEPP 14 WETLANDS AND OTHER SENSITIVE RECEPTORS.

CROSS CONNECTION CONTROLS INCLUDING UNIQUE PIPE MATERIALS, BACKFLOW PREVENTION AND PRESSURE
MANAGEMENT.

IRRIGATION AT NIGHT TO MINIMISE POTENTIAL FOR HUMAN CONTACT.

APPROPRIATE WARNING SIGNS AND IDENTIFICATION AND LABELLING.

NOTE:

DURING STAGE A. CLASS A. TREATED EFFLUENT WILL BE USED TO DEVELOP THE 20HA OF OPEN SPACE AND
SPORTS FIELDS BY CONTTROLLED IRRIGATION SYSTEM. EXCESS TREATED.

EFFLUCENT DURING WET WEATHER EVENTS WILL BE DISCHARGED TO THE NEW SP5 LOCATED AT COBAKI
PARKWAY & SANDY ROAD ROUNDABOUT WHICH IS CONNECTED TO THE EXISTING TSC NETWORK.
STAGE B.

RECYCLED WATER WILL BE USED ONLY ON THE OPEN SPACE & SPORTS FIELD AREA'S AND ANY EXCESS ?
WILL BE DISCHARGED TO THE TSC SPS.

REFER TO THE WATER BALANCE REPORT FOR MORE DETAILS .

LEGEND

PROCESS MONITORING

PROCESS EQUIPMENT

,7 | INLET SCREEN

PROCESS CHEMICALS

BUNDED CHEMICAL STORAGE AREA

'7 - BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS

CB  ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE
Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL

SM  SODIUM METABISULPHIDE DOSING FOR DECHLORINATION
C  SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION AND MEMBRANE CLEANING
A HYDROCHLORIC ACID FOR pH CORRECTION AND MEMBRANE CLEANING

’/7\ N\
{FM) FLOW {NTY)TURBIDITY Q MEMBRANE BIOREACTOR PROCESS TANKS » CHEMICAL DELIVERY LINES
) AN
((») Pressure ——{1u) TRANSMEMBRANE PRESSURE =" sU)gMERSIBLE PUMP
(PSR (OV\
——(PSR) PUMP STARTS AND RUN HOURS —{avy) UV INTENSITY Q DRY-MOUNTED PUMP Cl SODIUM HYPOCHLORITE FOR CHLORINATION
—~ /N
— (1S WATER LEVEL (£ ELECTRICAL CONDUCTIVITY
(1) 9 ©»> MIXING PUMP
(DO) DISSOLVED OXYGEN /RS> RAIN SENSOR MOTORISED VALVE
o 8
/59 MIXED LIQUOR SUSPENDED SOLIDS ~ HOUSEHOLD SEWERAGE CONNECTION POINT

%)
(@

(CH) METHANE GAS
_/

N/
(o) o %) HYDROGEN SULPHIDE GAS @ EVAPORATIVE AIR CONDITIONING UNIT
N N

=

FOR INFORMATION ONLY

—{a ) FREE CHLORINE RESIDUAL
A

—{02) OXYGEN GAS
AN

NOT FOR CONSTRUCTION

DESCRIPTION

DATE

DRAWN

DESIGN

CHECK

APPROVED]

ISSUED FOR INFORMATION

17-08-2016

cw

ww

AW

ISSUED FOR INFORMATION

25-08-2016

cw

wWw

AW

SCALES:

0 5 10 20

30

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DO NOT SCALE FROM DRAWING

WGM Consulting ("WGM")

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of
the authorised recipient and this document may not be
used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

DRAWN BY: C.W. DESIGN BY: WW

APPROVED BY:

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

WGM CONSULTING

Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

www.wgmconsulting.com.au

WEW

CONSULTING

CLIENT:

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

PROJECT:

COBAKI ESTATE

PIGGABEEN ROAD
NSW

TWEED SHIRE COUNCIL

DRAWING TITLE:

WASTE WATER TREATMENT PLANT
PROCESS FLOW DIAGRAM 1B

ORIGINAL SIZE: | WGM JOB No.: DRAWING No.: REV:

J116 0431 C




EXISTING WATER
SUPPLY

CHORLINE DOSING

PADDADNDNDN NN »

.

FLOW
METER

DAXEDDDDNDNDNDNNN»N»N» D

NN

»

BOUNDARY

DAEDDIDDIDIDDDDINDDDDNDNDNN NN

K KK X

STAGE A

|
SITE

K K K KKK

K K «K K

K K«

» » N »

KK KKK KK K K«

»» » »

STAGE C

~»

<

RDDIDDDDDNDN NN D

D» R

K KLKLKKLKK KKK KL KK LK KK KK KKK KLL

» » N »

DRINKING WATER
SUPPLY PUMP STATION

NON-DRINKING WATER SUPPLY BACK UP SUPPLY LINE

DAEDDIDDDDDDNDDINDDDDDDDDNDDDDNDNDDNDNDDDNDNDDDNNDNDNNNDNDN NN

»

KKK KK

K K«

e

STAGE D

» » N »

NON-DRINKING
WATER SUPPLY TANKS

COBAKI ONSITE 4 x 2ML
(8ML) DRINKING WATER
STORAGE TANK

RESIDENTIAL
DRINKING

»»»

DADDDNDNDDNDNNDNNDDNNDDNNNNDNNDN N DN

TOTAL 8ML

STAGE A-2 x2ML
STAGE C-1 x2ML
STAGED -1 x2ML

BR

NON-RESIDENTIAL /

» » N »

»

COMMERCIAL WATER DEMAND

» »

FOR INFORMATION ONLY

NOT FOR CONSTRUCTION

DESCRIPTION DATE

DRAWN

DESIGN

CHECK

|JAPPROVED]

ISSUED FOR INFORMATION 17-08-2016

cw

wWw

AW

ISSUED FOR INFORMATION 25-08-2016

cw

ww

AW

SCALES:

0

5 10 20 30

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DO NOT SCALE FROM DRAWING

WGM Consulting ("WGM")

Copyright in the drawings, information and date recorded in
this document ("the information”) is the property of WGM.
This document and the information are solely for the use of
the authorised recipient and this document may not be
used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

DRAWN BY: C.W. DESIGN BY: W/

APPROVED BY:

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

WGM CONSULTING
Suite 9a, 80-84 Ballina Street
P.O. Box161

Lennox Head NSW 2478

T 02 6687 4666
ABN:59210741429

www.wgmconsulting.com.au

WEW

CONSULTING

CLIENT: PROJECT:

COBAKI ESTATE

PIGGABEEN ROAD
NSW

NWS

NORTHERN WATER SOUTIONS

PO BOX 977
NOOSA HEADS, QLD 4567

TWEED SHIRE COUNCIL

DRAWING TITLE:

DRINKING WATER
PROCESS FLOW DIAGRAM 2A

W‘%M JOB No.x J1 16 DRAWING No.: 0432 REV: C




COBAKI PROCESS FLOW STAGEA,C&D

NOTES

DRINKING WATER

1. PRELIMINARY PROCESS FLOW DIAGRAM .

the authorised recipient and this document may not be

T 02 6687 4666

NSW

/ STAGEA. -
! \ N
/ 5?;&2"}’\% ] 2. NOT TO SCALE. FOR WWTP SITE LAYOUT
| ,3 3. SUBJECT TO MINOR CHANGES DURING DETAILED DESIGN
WATER
TOP-UP OF NON-DRINKING WATER SUPPLY TANK
- 4ML STORAGE TANKS
()
éIR N
— AP
O g TO PFD-4
12
GAP
T e ) CHLORINE DOSING
(SODIUM HYPOCHLORITE)
COBAKI o
ONSITE 8ML = RECIRCULATION FOR CHLORINE
o
WATER STORAGE (&) RESIDUAL MAINTENANCE
) TANK
(tvD)—]
N/
COBAKI
DRINKING WATER SUPPLY PUMP STATIONS PUMPS STATIONS TO BE INSTALLED IN STAGES A & C
VARIABLE SPEED DRIVE CONTROLLED TO MAINTAIN WATER PRESSURE 1.709MLD
AND FLOW IN THE DOWNSTREAM RETICULATION NETWORK. .
WATER PRESSURE IN THE WATER NETWORK IS TO BE 50KPA
MAINTAINED ABOVE THAT IN THE RECYCLED WATER NETWORKGS.
@
)
{ Uk — > »|
DRINKING WATER RETICULATION
OHE
T
() — () () ()
HOME OWNER HOME OWNER
6,544ET E ] E ]
LEGEND
PROCESS MONITORING PROCESS EQUIPMENT PROCESS CHEMICALS —Algtiii);'g%tgt\évrATER USES INCLUDING:
(M) FLOW VARIABLE SPEED DRIVE PUMP STATION 55+ BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS Eﬁg’é":{g;ﬁgig‘;@ﬂaggher
(7) PRESSURE [ BACKFLOW PREVENTION DUEL CHECK VALVE > CHEMICAL DELIVERY LINES - Laundry taps
N oH I SODIUM HYPOCHLORITE FOR CHLORINATION - Hot water service
)P [><] STOP VALVE - Pool top-up
%@D FREE CHLORINE RESIDUAL o
= BACKFLOW PREVENTION AIR GAP
——((Vl) WATER LEVEL
- SUBMERSIBLE PUMP FOR INFORMATION ONLY
NOT FOR CONSTRUCTION
REV DESCRIPTION DATE |DRAWN |DESIGN | cHECK [APPROVED| SCALES: WGM Consulting ("WGM") DRAWN BY: C.W. DESIGN BY: WwW CLIENT: PROJECT: DRAWING TITLE:
A T T — RN T oot o s e S o b\ oy NVVS  |cosaiEsTate DRINKING WATER
5 [SSUFD FOR INFORMATION 250620161 CW o AN o s 10 2 3 | This document and the information are solely for the use of Eé?ﬁs:ﬁ:;d NSW 2478 PIGGABEEN ROAD PROCESS FLOW D IAGRAM 2B

used, copied or reproduced in whole or part for any purpose
other than that for which it was supplied by WGM. WGM
makes no representation, undertakes no duty and accepts
to responsibility to any third party who may use or rely upon
this document or the information.

FULL SIZE 1:500 ; HALF REDUCTION 1:1000
LENGTHS ARE IN METRES

DATE:

THIS DRAWING MUST NOT BE USED FOR
CCONSTRUCTION UNLESS SIGNED AS APPROVED

DO NOT SCALE FROM DRAWING

ABN:59210741429

www.wgmconsulting.com.au

CONSULTING

NORTHERN WATER SOUTIONS

WGM JOB No.: DRAWING No.:

PO BOX 977
NOOSA HEADS, QLD 4567

ORIGINAL SIZE:

TWEED SHIRE COUNCIL 1116 0433

REV:

C




» » »

£
£
A
R
R
E
R
£
R
A
£
R
A
R
ES
£
R
A
R
A
£
A
A
R
A
£
A
A
R
£
£
£
A
R
A
£
R
A
£
R
R

K KKK LK KK

o

MBR TREATMENT

PLANTS

K« K«

cxrx

MBR PERMEATE

U UKL LK LKL KLLK KK KK LKL KK KL KKK

|| —

TANK

K€ KLKXKKLKKLK KKK KK KKK KK KL

¥
«

UF NEUTRALISATION ULTRA FILTRATION
TANKS MEMBRANE SKIDS

K EEKKKK QL KLKKLK KK KKK KKK KLKKL KL

OPEN SPACE
IRRIGATION